• 0 Vote(s) - 0 Average
  • 1
  • 2
  • 3
  • 4
  • 5
73 front plate bracket bolts
#1
Guys, does anyone know what size bolts I need to mount my front plate bracket to my urethane bumper?

Marty
  Reply
#2
I'll check Monday if nobody answers you by then. I got a new bracket from Don OMS not too long ago so my bolts will come right out. Do you need the length and diameter. Mark

My garage http://www.7173mustangs.com/forum-garage...rxt_uid=40

73 mach 1 351c 4v cc ported, torker2, 750 edelbrock,C6.
73 fastback 351c 2v,performer intake,600 edelbrock,fmx, 325 trac-lok.
  Reply
#3
i had to install new bolts when i put mine in. i believe they are 3/8 fine thread (3/8x24) and you really can put some long bolts into there. i can check as well in the morning.

  Reply
#4
xoliex;24179 Wrote:i had to install new bolts when i put mine in. i believe they are 3/8 fine thread (3/8x24) and you really can put some long bolts into there. i can check as well in the morning.

Thanks guys, beats the hell of of guessing and buying different bolts at the hardware store. That way usually assures me at least 2 trips to the store before I find the right ones.Wink
  Reply
#5
There are 6 bolts that are across the bottom of the bumper. It is held on with the 2 middle bolts. They look like 5/16 - 1 1/8 from the bottom of the washer.
Here's a link for bumper bolts from OMS. I think these are the ones you need or if you have any of the 6 bottom bumper bolts they should be the same. Just match it up.
http://www.ohiomustang.com/store/order_p...temid=2071

My garage http://www.7173mustangs.com/forum-garage...rxt_uid=40

73 mach 1 351c 4v cc ported, torker2, 750 edelbrock,C6.
73 fastback 351c 2v,performer intake,600 edelbrock,fmx, 325 trac-lok.
  Reply
Share Thread:  


Possibly Related Threads...
Thread Author Replies Views Last Post
  Front Bumper 1973 Dalis 1 110 Yesterday, 06:41 PM
Last Post: 6DUB606
  1971 1972 Chrome Front Bumper mustang7173 0 53 Yesterday, 05:45 PM
Last Post: mustang7173
  Front side marker light bulb jowens1126 4 202 11-10-2018, 11:18 PM
Last Post: Ed Raver
runninpony rear valance license plate bracket NOT A T5 3 327 09-07-2018, 03:24 AM
Last Post: NOT A T5
  Fold down seat - bolts? Engine302 8 491 08-31-2018, 06:52 PM
Last Post: NOT A T5
  Replacing bolts, nuts and screws with AMK Pegleg 4 348 06-19-2018, 10:28 AM
Last Post: Pegleg
runninpony Steering Column Bracket NOT A T5 4 378 06-14-2018, 04:46 AM
Last Post: NOT A T5
  Front Spoiler mounting HighOctane 22 8,684 05-25-2018, 10:35 AM
Last Post: Three Ponies



Users browsing this thread: 1 Guest(s)